REVIEW NOTICE

Comparison Between Aerobic and Anaerobic Treatment Costs
of Chemi-Thermomechanical Pulping Effluents

A Report For

Environment Canada
Conservation and Protection
Wastewater Technology Centre

by -

NovaTec Consultants Inc.
Suite 300

40 Powell Street

Vancouver, British Columbia
V6A 1E7

February, 1989

Report WT'C-BIO-02-89

This report has been reviewed for technical content by Conservation and Protection,
Environmental Protection Directorate, Technology Development and Technical Services Branch.
It has been approved for distribution in the Unpublished Manuscript Series. Approval does not
necessarily signify that the contents reflect the views and policies of the Environmental
[...]
It treats a flow of about 5,500 m3/d with a BOD loading of 1,400
mg/L. The plant operates with minimal problems and meets its
toxicity objectives of 100% LCgg (the relatively low waste BOD
and resin acid content may contribute to this good performance).
The waste is cooled from 66°C to 35°C ahead of the treatment
plant. |

The Port Mellon CTMP mill in B.C. is reportedly
considering the use of a pure oxygen activated sludge system. The
oxygen will be generated on-site for bleaching purposes and will
thﬁs be available for the treatment plant at a relatively low
 cost.

The only known deep tank activated sludge systemn
treating pulp and paper waste is at the Port Angeles ammonia base
sulphite mill in Washington State. The plant has been in
operation since 1979. The tanks are 20m deep and the process
achieves 99% .soluble BOD reduction. The total annual costs
(including depreciation plus operations and maintenance)
reportedly amount to $12 million, representing a cost of
$65/tonne of pulp produced. In the opinion of the author, the
savings achieved with deep tanks in terms of improved oxygen
transfer efficiencies are offset by the added power needed to
introduce air at a liquid depth of 20m. The major advantage of
deep tanks over conventional activated sludge is in reduced land

area requirements.



4 HIGH RATE ANAEROBIC TREATMENT

Anaerobic biodegradation of organic substrates is more
complex than aerobic procesSes. Unlike aerobic biodegradation
which can be achieved by a single bacterial species, anaerobic
biodegradation requires at least two and up to four different
groups of bacterial species; most of which are obligate anae-

robes. The processes are (see Figure 1):

a) Hydrolysis, by means of extracellular enzymes, which breaks
down insoluble compounds into shorter chain soluble amino
acids and sugars:;

b) Fermentation which produces acetic acid, hydrogen and other
short chain fatty acids from the soluble acids and sugars
formed by hydrolysis; and

c) Methanogenesis which produces methane gas from acetic acid,

methanol, formic acid and hydrogen/carbon dioxide.

For most soluble substrates, the rate limiting step

during anaerobic biodegradation is the final stage of methane

" production. For more complex mixtures, such as pulp and paper

wastes containing high concentrations of cellulose and lignin,
the first step of hydrolysis is the rate limiting step.

Anaerobic treatment processes can be operated in the
temperature range of 20 to 55°C, although they are most commonly
operated in the range of 30-35°C (mesophilic range).

Theoretically, anaerobic biodegradation of
carbohydrates produces a gas containing equal quantities of
carbon dioxide and methane. Dissolution of carbon dioxide in the
liquid results in a methane yield accounting for 60-70% of the
gas generated (Webb, 1983).

4.1 Background to High Rate Anaerobic Treatment

The use of anaerobic biodegradation in the treatment of

municipal sludge is a low rate process and is well established.

It generally consists of a flow through reactor where the solids



Carbohydrates

HYDROLYSIS

, 2

Amino Acids
Sugars

!

Acetate

L

FERMENTATION

3

Hydrogen

METHANOGENESIS

v

Methane

FIGURE 1

SIMPLIFIED PATHWAY OF ANAEROBIC

BIODEGRADATION



retention time equals the hvdraulic retention time. Its major
limitation for use with high strength industrial wastes has been
the long retention times (over 30 days). This limitation has
been overcome by the recent development of treatment systems
similar in concept to the activated sludge process where the
solids retention time is much larger than the hydraulic retention
time. Typically, these new anaerobic processes can have solids
retention times of several hundred days with very short hydraulic
retention times, ranging from several hours to several days.
These newly developed processes are referred to as high rate
systems in contrast to the traditional low rate system.

| High rate anaerobic treatment (HRAT) systems represent
an emerging technology, especially in their application to the
pulp and paper industry.
| Most HRAT systems currently in use or under consi-
deration for pulp and paper waste treatment are proprietary in
nature. Little technical information is released by the
proponents regarding internal configuration, process details or
the nature and extent of operational problens.

The first HRAT process treating a paper mill effluent,
consisting of an upflow sludge blanket, commenced operation in
late 1983 at the Roermond paper mill in the Netherlands. Since
then several full scale installations have been constructed or
are currently under construction for the treatment of CTMP
wastes. These include: two pulp mills in Sweden, one producing a
combined CTMP/bleached kraft pulp and the other a combined CTMP/
bleached sulphite pulp; a CTMP mill in New Zealand; and two mills
in Canada, the TMP/CTMP mill in Quesnel, B.C., and the CTMP/NSSC
mill in Bathurst, N.B.

4.1.1 Acidification Tank. Most HRAT systems incorporate an
'acidification' tank ahead of the bioreactor. Its presence offers

several advantages:
a) Improved process control in terms of pH, temperature and
nutrients;

b) Degradation of reactive and unstable compounds that are toxic

10



to the methanogens (such as hydrogen peroxide and oxygen) ;

c) Hydrolysis of some complex organics into volatile fatty
acids;

d) Faster recovery from toxic effects;

e) Some buffering ability with respect to hydraulic and organic
shocks;

f) Buffering of temperature extremes.

A major disadvantage of the acidification tank is its
added cost.

4.1.2 Types of HRAT Processes. Numerous HRAT processes have
been developed, both at the pilot and full-scale level. They
differ mostly in the mode by which the biomass is retained within
the reactor. Most fall under four major categories (see Figure
2):

a) Fixed film processes;

b) Suspended growth processes;

c) Combination of fixed film/suspended growth processes;
d) Fluidized bed processes.

4.2 Fixed Film Processes

These are mostly upflow or downflow filters. The
packing consists of fixed media of variable type and design. The
process is suitable for the treatment of dilute soluble wastes
but less suitable for the treatment of wastes containing hard to
digest suspended solids which settle and interfere with the
reactor operation (Van den Berg and Kennedy, 1983). One of the
advantages of such systems over suspended growth systems is in
their ability to retain biosolids under adverse conditions

(suspended growth systems are prone to washout).
4.2.1 Upflow Fixed Film Reactor. This system was developed in
the mid- 1960's. Waste enters at the bottom of the reactor and

flows upward through the packing which provides a surface upon

11



Influent

Granular

| | __~ " Etfluent
Effluent

Sludge Recycle

Blanket
Once Through Reactor influent
(Low Rate) —
Gas
. Upflow Anaerobic Sludge
' Blanket
Clarifier
Influent Effluent
Sltmﬁgeiﬂecyclo
" Contact Process
SUSPENDED GROWTH SYSTEMS
Gas ) Gas
Effluent influent
Packing .f 3334 Packing
Infiuent , BX &
Recycle u Effluent
—p
Upflow
Downfiow

FIXED FILM SYSTEMS

Effluent

Recycle

Sludge
Blanket

Influent

#

COMBINATION SYSTEMS FLUIDIZED BED SYSTEMS
~ FIGURE 2 |
SCHEMATIC OF ANAEROBIC TREATMENT PROCESSES

12



which the biomass can attach itself. Studies, however, have
determined that most of the biomass is present in suspended form
within the voids and tends to collect at the bottom of the
reactor causing plugging problems (Van den Berg and Kennedy,
1983). Since in reality the reactor operates in a suspended
growth mode, the configuration of the liquid distribution system
in the bottom of the reactor is critical in obtaining optimum
performance. Other problems include éhort-circuiting and
'channeling.

Biomass Interhational of England is marketing an upflow
anaerobic reactor, but no application on pulp mill wastes has
been reported. The Celrobic process, marketed by Badger Engineer-
ing, was developed and successfully operated by the Celanese
Corporation for petrochemical wastes at Bishop, Texas. It con-
sists of flow equalization and a packed tower anaerocbic filter
followed by aerobic polishing. No application on pulp and paper

‘wastes has been reported.

4.2.2 ‘Downflow Fixed Film Reactor. This system has been
extensively studied by the Canadian National Research Council,
and was developed to overcome the plugging problems associated
with the upflow reactor. The suspended growth is supposed to be
eliminated by the downward movement of the liquid which should
continuously flush out any suspended growth that may start
forming. Furthermore, the need for an elaborate distribution
system is eliminated as the ‘escaping gas bubbles provide ample
mixing of the incoming waste within the reactor. This refinement
has not eliminated the problem of plugging of the packing. Most
speakers at a conference in Toronto in November, 1986 dealing
specifically with anaerobic fixed film reactors identified
plugging as a major, and as yet unresolved, problem with both
types of reactors.

ADI in Fredricton, N.B. developed the ADI downflow and
horizontal fixed film filters that use rock media or geotextile.
Bench and pilot scale units have been developed and at least
three treatability studies were carried out on pulp and paper
wastes. The loading rates range between 4 and 9 kg COD/m3.d

13



(Landine et _al., 1986).
Another commercial example of the downflow plastic

media anaerobic filter is the Bacardi/Ultrasystems process
developed for the treatment of rum stillage waste. No application
has been reported in the treatment of pulp and paper wastes.

In spite of extensive research, anaerobic filters have
not found much acceptance in the pulp and paper industry and no

full-scale installations currently exist.
4.3 suspended Growth Processes

These consist of anaerobic contact reactors and upflow
anaerobic sludge blanket (UASB) reactors. The former is similar
to the activated sludge process in that a clarifier is used to
recycle the biomass to the anaerobic reactor. The latter consists
of a single reactor which combines biodegradation with settling.

Suspended growth systems avoid the main problems with

anaerobic filters, namely plugging of the packing.

4.3.1 Anaerobic Contact Reactor. The Anamet process is an
example of an anaerobic contact reactor. This combined
anaerobic-aerobic treatment process was developed by A.C.
Biotechnics (formerly AB Sorigona) of Sweden for use in the food
and fermentation industry (the firm is now owned by Purac). The
process was introduced to the pulp and paper industry in 1980.
Little is known about the anaerobic reactor details although it
appears to consist of a non-granulated suspended growth biomass.
A lamella clarifier is used to settle the sludge and return it to
the bioreactor.

Four full-scale installations treating pulp waste cur-
rently exist. One of them is treating the waste from the CTMP
mill at Ostrand in Sweden. Another is at Ornskoldsvik in Sweden.
It treats the combined waste from a sulphite mill (sulphite
spent liquor evaporator condensate) and a cellulose derivative
manufacturing plant. It has a capacity of 13,000 m3/d and is
designed to remove 88% of the BOD;. The plant consists of an

equalization tank, two anaerobic reactors in series, two lamella

14



clarifiers and an aeration step. The sulphur content of the
influent averages 1,000 mg/L. Hydrogen sulphide toxicity is
prevented by continuous scrubbing by the aid of a gas
recirculation system. The plant was brought into operation during
the first half of 1985. The COD loading ranged between 3-4
kg/m3.d while the removal efficiencies averaged 60% and 97% for
COD and BOD5 respectively (Sarner, 1986).

A full scale Anamet system is under construction at the
Sitka sulphite mill in Alaska. It will be operational in late
1988 or early 1989. It is designed to handle an average flow of
13,600 m3/d and an average COD loading of 170 t/d. It is
guaranteed to achieve 75% BOD removal and to produce 0.13 m3 of
methane/kg COD applied.

A 10 m3 pilot-scale unit operated at the CTMP Bathurst
mill for about a year. It was loaded at 4 kg COD/m3.d and
achieved about 60% BOD reduction and 40% COD reduction with
supplemental nutrient addition and a reactor temperature of 37°C.

One of the apparent limitations of the anaerobic
contact reactor process is its relatively low COD loading rate
which is generally under 5 kg COD/m3.d. This results in large
" reactor size. Also, the reactor's performance depends on that of

the clarifier.

4.3.2 UASB Reactor. In the UASB process, solids separation
and anaerobic biodegradation are achieved within the same
reactor. A critical element in the successful application of
this process was the development of a sludge blanket with good
settling properties. Suspended growth biomass in anaerobic
systems does not generally settle well.

In 1980, Lettinga and co-workers reported on the devel-
opment of a granular sludge with good settling characteristics.
The loading rate on a reactor with granulated sludge can be four
td five times higher than for non granulated sludge (Habets and
Knelissen, 1985). The granular sludge cannot be achieved with all
types of waste (Van den Berg and Kennedy, 1983). It has been
reported that supplemental calcium addition may be beneficial to
dévelop the granulation of the sludge with pulp wastes. Granular

15



sludge build-up is a slow process that is adversely affected by
process upsets. Scum and floating mat accumulation at the top of
the reactor require constant removal and can cause major loss of
biomass inventory leading to failure of the system (Hall et al.,
1986) . UASB systems seem, however, to be able to operate without
pH adjustment once they reach 'steady state' conditions. Several
commercial designs have been developed.

The Biopaq system, developed in the Netherlands by
Paques BV and currently marketed in North America by Paques
Lavalin, is an example of a UASB reactor. The reactor contains at
its top a three phase settler for separating sludge, effluent and
gas. The upflow velocity within the reactor is in the range of
1.2 m/hr. A pre-acidification tank is normally located ahead of
the reactor. Its purpose was discussed earlier. It is also
claimed that the pre-acidification stage results in more
consistent and higher pH levels in the main reactor, reducing the
potential for process upsets. The sludge bed ranges between 40-
60% of overall reactor depth with a TSS content of about 80 kg/m3
of reactor volume. Effluent recycle, needed only for high
strength wastes, is practiced to dilute the incoming waste and
to return some of the alkalinity which is produced in the reactor
as a result of the fermentation process.

‘The first full scale installation was at the paper mill
at Papierfabriek Roermond in the Netherlands which processes
wastepaper. The treatment plant started operation.in Octdber 1983
following laboratory and pilot-scale studies. It consists of a
1,000 m3 UASB reactor preceded by a 400 m3 buffer basin.
Anaerobic treatment is followed by an existing activated sludge
system. Suspended solids levels in the lower part of the
anaerobic reactor reached 5%. Complete granulation of the sludge
was achieved within five months of start-up. Operation of the
activated sludge plant has improved following the addition of the
anaerobic unit ahead of it; sludge bulking problems were
eliminated. Furthermore, it has been found that the combined
anaerobic/aerobic treatment sequence provided a higher degree of
treatment than aerobic treatment alone (Habets and Knelissen,
1985) . :

16



Several other full scaie installations have been
reported in addition to a number of pilot scale studies conducted
world-wide, some on CTMP wastes. One full-scale insfallation, at
the Quesnel River TMP/CTMP mill, was put into operation in late
1988. ‘

A 20m3 pilot-scale unit operated at the NSSC mill in
Sturgeon Falls from May 1986 to mid 1987. Nutrient addition in